1]

www.icecompanies.com Operator & Parts Manual

<
0
0
0
3
<
0
0
9
i)
0
£
0
i)
5
q

TIIB
é%/%/ 8019001

COMPANY REV.05(06-2014)

INTERNATIONAL CLEANING EQUIPMENT



A READ OPERATOR MANUAL MANUAL CAREFULLY

IMPORTANT:To ensure full warranty protection,Please fill out
& return your warranty card.

Please fill out at time of installation for future reference.
Model No.
Serial No.
Machine Options
Sales Rep.
Sales Rep. phone no.
Customer ID Number
Installation Date

HOW TO ORDER PARTS

Only use ICE Company supplied or equivalent parts. Parts and supplies may be ordered

online,by phone, by fax or by mail.

1. Identify the machine model.

2. ldentify the machine serial number from the data label.

3. Ensure the proper serial number is used from the parts list.

4. Identify the part number and quantity.
Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number,billing and shipping address,
phone number and purchase order number.

PROTECT THE ENVIRONMENT

Please dispose of packaging materials,old machine components
such as batteries, hazardous fluids, including antifreeze and oil,
in an environmentally safe way according to local waste disposal
regulations.

Always remember to recycle.

International Cleaning Equipment

XiangShi Road, LiaoBu, DongGuan, GuangDong, China
Tel:0769-8186 9000

Fax:0769-8186 3000

Specifications and parts are subject to change without notice.

ICE 118B/118C



TABLE OF CONTENTS / H3xx

SAFETY PRECAUTIONS . . ..ot 4
MACHINE COMPONENTS . ..ot e e 6
MACHINE SETUP & INSTALLATION .. ................ 7
MACHINE OPERATION . . . . ..., 8
WHILE OPERATING MACHINE . . . ... . 8
TANK DRAINING. . . ..ot e 8
PREVENTATIVE MAINTENANCE. . .. ..., 10
BASIC TROUBLESHOOTING . ...\, 12
TECHNICAL SPECIFICATION/FARIAE oo 13
PARTS LIST /8t . . .o 14
WEAR & TEAR PARTS LIST/ 2iR88 . . ... ... ... ... 31
T . o e 32
MLERLEEE . . 34
B RN R . . . . 35
B R E . . 36
IS S U == BRI 36
HETFKEE . . oo 36
I RRTE . . 38
B B BT B HE B . e e e e e 40
WIRING DIAGRAM /EBERE]. . ...\ 41

ICE 118B/118C 3



OPERATOR MANUAL

SAFETY PRECAUTIONS

This machine is intended for commercial use. It
is designed exclusively to scrub hard floors in an
indoor environment and is not constructed for any
other use.Only use recommended accessories.

All operators should read, understand and
exercise the following safety precautions:

1. Do not operate machine:

— Unless trained and authorized.

— Unless you have read and understood the
operator's manual.

— In flammable or explosive areas.

— If not in proper operating condition.

— In outdoor areas and standing water.

2. Before operating machine:

— Make sure all safety devices are in place
and operating properly.

3. When using machine:

— Go slow on inclines and slippery surfaces.

— Follow all safety guidelines.

— Report and fix any damage to machine prior
to operating it.

— Never allow children to play on or around
the machine.

— Do not operate on inclines that exceed
2%(3°).

4. Before leaving or servicing machine:

— Stop on level surface.
— Turn off machine.

5. When servicing machine:

— Read operator's manual thoroughly prior to
operating or servicing this machine.
— Use manufacturer supplied or approved

FOR 118B

replacement parts.

— Secure machine with wheel blocks prior to
jacking the machine up.

— Use approved jack or hoist to safety elevate
the machine.

— Disconnect batteries prior to working on
machine.

— Wear gloves when handling batteries or
battery cables.

— Avoid any contact with battery acid.

— Avoid moving parts. Do not wear loose fitting
clothing while servicing machine.

A Batteries may emit hydrogen gas.
Explosion or fire can result from
hydrogen gas. Keep sparks and open
flames away! Keep battery compartment
open when charging(except maintenance-
free batteries).

A Flammable materials can cause an
explosion or fire. Do not use flammable
materials in tanks.

A Flammable materials or reactive
mentals can cause explosion or fire. Do
not pick them up.

ICE 118B/118C



OPERATOR MANUAL

SAFETY PRECAUTIONS FOR 118C

Carefully read and understand this manual before operating this machine.
This machine must be grounded!

This scrubbing machine shall be grounded while in use to protect the operator from electric
shock.Grounding provides a path of least resistance for electric current. This machine is
equipped with a cord having an equipment-grounding conductor and grounding plug. The plug
must be plugged into an appropriate outlet that is properly installed and grounded in accordance
with all local codes and ordinances. Do not remove the ground pin under any circumstances.

This machine is for use on a nominal 220 volt circuit Crounded

and has a grounding plug that resembles the plug ?\@

illustrated in Figure. Make sure that the machine is o

connected to an outlet having the same configuration as %ﬁ@}a \‘m,

the plug. No adapter should be used with this machine. prongor. /L
Grounding Pin grjll-g;fézdx

This machine is intended for commercial use. It is constructed for use in an indoor environment
and is nor intended for any other use. Use only recommended accessories.
1. Do not operate machine:

— Unless trained and authorized. — Unless you have read and

— In flammable or explosive areas. understood the operator's manual.
— With a damaged cord or plug — With the use of extension cords.

— If not in proper operating condition. — In outdoor areas and standing water.

2. Before operating machine:
— Make sure all safety devices are in place and operating properly.

3. When using machine:

— Do not run machine over cord. — Do not pull machine by cord or plug.

— Do not pull cord around — Do not unplug by pulling on the cord.
sharp edges or corners. — Do not stretch cord.

— Do not handle plug with wet hands. — Keep cord away from heated surfaces.

— Report machine damage or fault
operation immediately.

4. Before leaving or servicing machine:
— Turn off machine. — Unplug cord from outlet.

5. When servicing machine:
— Unplug cord from outlet. — Use manufacturer supplied or
approved replacement parts.

To avoid electrical shock,please replace the power cord immediately if any
A damage is being detected. The replacement must be performed only by an
authorized person or by our customer service center.

Flammable materials can cause explosion or fire. Do not use flammable
A materials in tanks or pick them up.

ICE 118B/118C S



OPERATOR MANUAL

MACHINE COMPONENTS

Machine Structure

1. Brush cover 2. Brush 3. Cover tank

4. Recovery tank 5. Solution tank 6. 8" wheels

7. Squeegee 8. Control box 9. Trigger

10. Adjusting handle 11. Water filter 12. Ball valve

13. Squeegee lifting handle 14. Power cord hook 15. Brush/pad driving hub
16. Brush plunger 17. Plug of water filling port ~ 18. Knob

19. Clear tube 20. Switch for brush motor 21. Switch for vacuum motor
22*. Battey monitor 23. Circuit breaker 24*, Charger power cord
24** Power cord 25. Adjustable wheel 26. Adjusting plunger

20 23 21 118C

6 11
*:only for 18B **:only for 118C

ICE 118B/118C 6



OPERATOR MANUAL

MACHINE SET UP & INSTALLATION
UNPACK MACHINE:

Be sure and check packing carton for any damage. Immediately report any damage to carrier.
Be careful not to let machine vibrate while carrying, Check contents of package to ensure that
the following items are included: Machine, squeegee assembly, brush/pad driver, charger cord.

MACHINE SET UP & PRE-OPERATION CHECKS:

1) Sweep the outside of the machine.

2) Check battery meter to make sure batteries are fully charged (see battery charging, only for
118B ).

3) Check that squeegee and brush / pad is properly installed.

4) The forward speed of machine can be controlled by turning the handle(10). Turn the handle
clockwise to speed up machine. or turn the handle anticlockwise to slow down machine.

5) Make sure the working surface can support the machine weight, the gradient of the floor can’t
exceed the limit that machine allowed(2%).

INSTALLING PAD DRIVER OR BRUSH:

1) Turn off machine.

2) Tilt the machine backwards, line up the driving hub with the hole of brush or pad driver, make
sure the three blocks are fitted into the three slots of the drive hub.
*If a pad driver is being used, the appropriate pad should be attached to the pad driver first.

3) Push the plunger which on the brush cover to prevent the driving hub from rotating,then spin
the brush/pad clockwise with your another hand till the clip clamp the block on the brush/pad.

NOTE: There are 2 positions for the adjustable wheel (pull out the plunger (26) for adjusting).
Position 1: machine can be tiled backwards and the brush / pad driver can be installed.
Position 2: for normal operation and transportation.

INSTALLING THE SQUEEGEE:

1) Loosen the two knobs(18) on the squeegee and slide the squeegee into the slots at the rear
of the squeegee bracket. (the wheels on the squeegee point to the machine.)
2) Tighten the knobs securely.

FILLING THE SOLUTION TANK:

1) The fill port is located at the rear of machine,pull the plug out of the hole.

2) Fill solution tank with water. (use a hose which link to a water faucet,water temperature
should not exceed 50° C) The clear tube(19) in the back right of the machine has gallon
markers to help determine the water level in the solution tank(5).

*Depending on the dirty level of the ground, add the proper amount of detergent into the
solution tank.

Do not put any flammable materials into solution tank. This can cause an
A explosion or a fire. Only use recommended cleaning chemicals. Contact
your janitorial supply distributor for recommendations on proper chemicals.

ICE 118B/118C 7



OPERATOR MANUAL

MACHINE OPERATION

n Do not operate machine unless you have read and understand this manual.

1) Lower squeegee assembly to the floor by spin the squeegee lifting handle(13).

2) Turn brush motor switch(20) to “on” position.

3) Turn vacuum motor switch(21) to “on” position.

4) Rotate the ball valve(12) handle to vertical position. Solution will not begin to flow until the
operating triggers (9) are pulled.

5) To begin scrubbing, pull on the blue operating trigger(9), when this triggers is pulled, the pad
driver will begin to spin and the solution will begin to flow.

6) Begin scrubbing by moving the machine forward

Do not keep the machine in the same position with the pad / brush spinning,
A or you might damage the floor.

7) Adjust solution flow by adjusting the position of ball valve knob.

WHILE OPERATING MACHINE

1) Occasionally open the cover tank(3) to see if there is any foam build-up. If excessive foam is
found, add defoamer to the recovery tank.

Foam must not enter the float shut-off screen, or damage can occur to the
A vacuum motor. Foam will not activate the machine's float shut-off device.

2) Occasionally view the clear tube at the back left of the machine to check the amount of cleaning
solution that is left in the machine.

If the squeegee assembly leaves streaks on the floor, raise the squeegee off the floor and wipe the
blades down with a damp cloth.

Do not use your fingers to wipe or remove debris from the blades, as injury
may occur.

When the solution tank runs empty, turn off the brush switch and ball valve of solution tank. Keep
the squeegee down and continue to vacuum until all the dirty water is picked up.

TANK DRAINING

1) Turn the switches on the control panel to “off ” position.
2) Raise the squeegee, transport machine to approved area for draining tank(s).

Any time scrubbing is completed, or when refilling solution tank, the
A recovery tank should be drained and cleaned.

If the recovery tank is not drained when the solution tank has been refilled,
A foam or water may enter the float shut-off mechanism and cause damage to
the vacuum motor.

ICE 118B/118C 8



OPERATOR MANUAL

DRAINING THE RECOVERY (DIRTY) TANK

1) Remove the drain hose from the holder, and place the drain hose over the floor drain. Twist off
the drain hose plug to begin the draining process.

2) Clean the recovery tank after every use. Use a fresh water hose to rinse out the recovery
tank. Be careful not to spray water into the float shut-off mechanism.

If you are storing the machine for any period of time, keep the cover tank open
A so the tank can dry completely and smell fresh.

DRAINING THE SOLUTION (CLEAN) TANK

Any time scrubbing operation is completed, the solution tank should be drained
A and cleaned.

1) Pull down on the clear tube (back left of the machine) to remove it from the hose barb. This
will allow the solution to flow freely into a bucket or floor drain.

2) Rinse the solution tank with clean water after every use. This will help prevent chemical
buildup and clogging of the solution lines.

3) Once tank is rinsed, flushed and drained, reconnect the clear tube to the hose barb. Be sure
the tube is pushed all the way up on the hose barb.

4) Screw off the cover of the water filter(11) to compeletly exhaust the tank and check the filter
screen, clean it up if necessary.

5) Screw up the cover of the water filter(11),bu sure to install the screen and the "O" ring in the
correct position.

Frorr

BATTERY CHARGING (ONLY FOR 118B)

Each machine was equipped with on-board charger and batteries, please use oringinal parts
only.

WARNNING: Fire or explosion hazard. Batteries may emit hydrogen gas. Keep
A sparks and open flame away. Keep battery compartment open when charging.

NOTE: Use only approved chargers with the following specifications:

- Automatic shut off circuit.

- Deep cycle charging.

- Output current of 8-15 Amps.
- Output voltage of 24 volts.

ICE 118B/118C 9




OPERATOR MANUAL

Battery Indicator Description: Green lights on: full power.
Yellow lights on, green lights off : medium power.
Red light on, other lights off: 20% power, the
maichine should be stopped and the batteries
should be recharged.
Red light flash: the batteries have already been
discharged deeply.

NOTE: Frequently deep discharging will reduce
the life of the batteries, charge the
Red Yellow?2 Yellow 1 Green2 Green 1 batteries when the red light is on.

1) Place the machine in a well ventilated area.

2) Turn the machine off.

3) If charging wet (lead acid) batteries, check the fluid level before charging.

4) Connect the charger's AC power supply cord to a properly grounded receptacle.

5) The charger will automatically begin to charge and will automatically shut off once the
batteries are fully charged.

6) Upon completion of charging, disconnect the AC power supply cord.

NOTE: The charging status can be seen through the lights behind the transparent panel:
Yellow light on: Normal charging
Green light flash: 80% charged
Green light on: Fully charged, batteries ready for use.
Yellow lights flash: No batteries or incorrect wiring.

PREVENTATIVE MAINTENANCE

WARNNING: Before performing any maintenance on the machine, be sure that
A the power is turned off, or the batteries are disconnected!

WARNNING: Repairs are to be completed by authorized service centers only.
A Any repairs completed by unauthorized persons will avoid the warranty.

DAILY MAINTENANCE

1) Remove pad driver / brush and clean with approved cleaner.

2) Drain recovery and solution tanks completely and rinse out with clean water. Visually check
the recovery tank for debris and clean out as necessary.

3) Raise squeegee assembly off floor and wipe it down with a damp towel. Be sure to store the
squeegee in the up position.

4) Remove the float shut-off assembly and rinse it out with clean water.

5) Clean machine with an approved cleaner and a damp towel. Don’t spray water to clean the
outside of machine to avoid damage to motor and wiring.

6) Unplug vacuum motor from power source and hose cuff & remove the drain hose from the
holder prior to removing the recovery tank when performing maintenance.

7) Check the condition of the squeegee blade wiping edge, rotate blade or replace it if worn.

ICE 118B/118C 10




OPERATOR MANUAL

MONTHLY MAINTENANCE

Clean the battery tops to prevent corrosion (only for 118B).

Check for loose battery cable connections (only for 118B).

Inspect and clean the recovery tank cover seal. Replace it if damaged.

Lubricate all grease points and pivot points with silicon spay and approved grease.
Check the machine for loose nuts and bolts.

Check the machine for leaks.

S— N N N S N

1
2
3
4
5
6

MOTOR MAINTENANCE

1) Contact your local ICE Distributor for any motor maintenance.
2) Check the motor brushes every 250 hours, Replace the brushes when they are worn to a
length of 10mm or less.

BATTERY MAINTENANCE (ONLY FOR 118B)

WARNNING: Batteries may emit hydrogen gas and an explosion or fire can
A result. Keep sparks and fire away from batteries at all times.

WARNNING: Whenever servicing batteries, be sure to wear protective gloves.
A Avoid contact with battery acid at all times.

Note: For the best machine performance, keep batteries charged at all times.Do not let them sit in a
discharged condition.

1) Always follow the battery charging direction as outlined in the BATTERY CHARGING section of
this manual.

2) Keep battery tops and terminals free from corrosion. A strong solutin of baking soda and water is
the best way to keep the batteries corrosion free. DO NOT ALLOW THE BAKING SODA / WATER
SOLUTION TO ENTER THE BATTERY CELLS.

3) Use a wire brush with the baking soda solution to properly clean the battery posts and
connections.

4) Check battery connections for wear and loose terminals. Replace them if necessary.

MACHINE STORAGE

1) Always store the machine indoors and in its upright position.

2) Always store the machine in a dry area.

3) Always take off the pad driver / brush before storage.

4) Always store the machine with the squeegee assembly raised off the floor.

5) If storing in an area which may reach freezing temperatures, be sure to drain all fluids from the
machine prior to storage(include the filter). Any damage caused by freezing temperatures will not
be covered by the warranty.

6) Drain the recovery tank and keep the cover tank open so that it can "breathe" during storage.

7) Drain the solution tank of all fluid.

ICE 118B/118C 11



OPERATOR MANUAL

BASIC TROUBLESHOOTING

PROBLEM CAUSE SOLUTION
The wiring not cormected Check the wiring or contact ICE Distributor
correctly or bad wiring
INo Power -
[Bad brush motor Contact ICE Distributor
Carbon brushes worn out Contact ICE Distributor
[The wiring not connected . _
\/acuum correctly or bad wiring Check the wiring or contact ICE Distributor
motor does —
not run [Bad vacuum motor Contact ICE Distributor
Carbon brushes worn out Contact ICE Distributor
[Bad ball valve Contact ICE Distributor
ILittle or no |Bad solution valve Contact ICE Distributor
solution flow (Bl valve position in need of |When ball valve is in horizontal position,the
adjustment amount of solution flow is maximum.
Squeegee clogged Clean debris off squeegee with a damp towel
Squeegee blades worn Install new squeegee blades
Squeegee not mounted Confirm that the squeegee assembly is securely]
correctly [fastened to the machine and not loose fitting.
Vacuum hoses have a hole or|Check hose connections and make sure they
are loose are firm. Replace hose if damaged.
VVacuum hose may be clogged|Check hose for debris and remove any clog.
Poor water . , : .
pick up [Drain hose stopper is loose [Tighten drain plug.
, Tighten vac motor mounting screws. Do not
VVacuum motor is loose . .
over tighten or damage will occur.
cover tank is loose Confirm the cover tank is securely in its place.
[Recovery tank is full [Drain recovery tank
IFloat shut off is clogged Remove float shut off.from inside recovery tank
and remove any debris
[Low battery charge |Fu||y recharge batteries
short |Defective batteries |Rep|ace batteries
runtime* |Batteries need maintenance [See BATTERY MAINTENANCE
|Fau|ty battery charger [Repair or replace battery charger

*ONLY FOR 118B

ICE 118B/118C

12



OPERATOR MANUAL

TECHNICAL SPECIFICATION/ A

ITEM/ IGE UNITS/ i DATA/ #iRE

\Working Width/ T{Ez=E [mm/ =X 450
Squeegee Width/ k&5 Imm/ =k 780
[Efficiency/ Tteses Imzih 1 73k / g 1100
[Brush Dia. / mimE= Imm/ = 450
|Brush Speed/ RlEE1E |rpm /% /5 180
[Max Pad Pressure/ SxstrEEH kg / T3 30

118B: 24/ 550
[Brush Motor / RlIZZEBH B ERIHE V/W/KR/E

118C: 220/ 550

118B: 24/ 500
Vacuum Motor/ IRDZREENEERINZ V/W/KR/E

118C: 220/ 500
Batteries / BittRRERBE * V / AH@20hr 2-12/ 85
Solution Tank Capacity/ iEXEEE L/ Tt 35
[Recovery Tank Capacity/ i5/k#EEE |L/ ~Tt 40
[Machine Weight (without batteries) / #lz5/%5 ( it ) |Kg/ T 62.5
Batteries Weight/ BitiEE * |Kg/ T 2X25
[Machine Length/ g I/ 22k 1165
[Machine Height/ s I/ 22k 1025
[Machine width/ inzgsees I/ 22k 520
Cable Length / EBZASE ** |m/ VS 25
Charger cord/ 7t L #% HIZE G5 [my/ N 2
IMax Gradient/ & XEHFRE % 2
Type of Drive/ szt - Brush assisted / il #% B3
[Noise Level/ &% dB/ 73 I 70
Working Vacuum/ T{ER7 |mbar/ Z 2 155

*ONLY FOR 118B

** ONLY FOR 118C

ICE 118B/I18C 13



PARTS LIST / {45588

RECOVERY TANK ASSEMBLY/ iSiKia48{%

30

14

ICE 118B/118C




PARTS LIST / E48

RECOVERY TANK ASSEMBLY/ 357K 554E44

DIA PART NO
DESCRIPTION
NO | NUMBER REQ'D

1 8011001 |RECOVERY TANK 15 7KHH 1
2 1221410 |PH SCREW M4x10,SS AN TS IBET MAX 10 3
3 8011011 |DECAL,LEFT 5 K FE AL 4K 1
4 4010316 |ICE LOGO “ICE” krp 3
5 8011030 |DRAIN HOSE G E 1
6 8012007 |CONNECTING PLATE R 1
7 8012008 |BUSHING LIRS 1
8 1421618 |PLAIN WASHER 6x18x1.6 ANEAT- 28 6X 18X 1.6 3
9 1221616 |PH SCREW M6x16, SS AN F RS IEET MAX 10 1
10 1962050 |HOSE CLAMP 27-51mm W4 27-51mm 2
11 8112002* [VACUUM MOTOR 24V, 500W W 1%, 24V, 5000 1

8011020 |[VACUUM MOTOR 220V, 500W W 7735, 220V, 500W 1
12 8011003 |[VACUUM HOSE WK 1
13 1113608 [SELFLOCKING NUT M6 FiFa iR EE M6 3
14 1411612 |[PLAIN WASHER 6x12x1.6 EHEE 6X 12X 1.6 3
15 8011007 |MUFFLER HEE 1
16 8112005 |GASKET W 35 1
17 8112006 |BOLT RS A 3
18 1111605 |HEX NUT M6 7N FHUERE M6 3
19 8011012 |DECAL,RIGHT 15 7K A A W 4% 1
20 8011009 |PLATE /NEAR 2
21 1421409 |PLAIN WASHER 4x9x0.8,SS AN 4B 4X9X0. 8 5
22 8111015 |FLOAT CAGE TFERJE M 1
23 8111014 |FLITER COUPLING PEM Sk 1
24 1021616 |HEX HEAD BOLT M6x16 ANEFNTS LB M6 X 16 2
25 8111001 |GASKET D 1
26 8113007 |RUBBER STRIP i 1
27 1321110 |JAUTO TAPPING SCREW ST3.5x10 TSk B BUEET ST3.5X 10 1
28 8131003 |CAP ik 1
29 1123406 [SELFLOCKING NUT M4, SS AN AN B s W B 1
30 8112008* |CARBON BRUSH Bl 2

8011022 |CARBON BRUSH Bl 2

*ONLY FOR 118B

ICE 118B/118C

15



PARTS LIST / {45588

COVER TANK ASSEMBLY/ i5/Ktaa=4B14

COVER TANK ASSEMBLY/ i57K$5Z 4014

DIA| PART DESCRIPTION NO
NO [NUMBER REQ'D
1 8012001 |COVER TANK 57K F 1
) 8111022* |[WARNING LABLE AR 1
8012003 |WARNING LABLE 5 AR 1
3 8011005 [CAP EREEA 1
4 8012002 |[GASKET 2k} P 1

* ONLY FOR 118B

ICE 118B/118C 16



PARTS LIST / {4588

SOLUTION TANK ASSEMBLY/ ig7Ki&48(%

ICE 118B/118C

17



PARTS LIST / BiE

SOLUTION TANK ASSEMBLY/ &K 54814

DIA PART NO
DESCRIPTION
NO | NUMBER REQ'D
1 8013001 |SOLUTION TANK TEKFE 1
2 8013010* |12V BATTERY 12V it 2
3 1321110 |AUTO TAPPING SCREW ST3.5x10 ¢4k HIIB4T ST3.5X 10 1
4 8210531 |KNOB, M6 F 1
5 1221640 |PH SCREW M6x40, SS AN+ T HRET M6 X 16 1
6 1421409 |PLAIN WASHER 4x9x0.8 AHAN T2 [ 4X9X0. 8 1
7 8133002 [PLUG KL 1
8 8013003 |TRANSPARENT HOSE EE 1
9 8013017 |[DECAL RS 1
10 8013019 |BOLT WITH SHOULDER B FIRAT 4
11 8013011 |SLIDER HOUSING NERTINT 1
12 8013021 |PLUNGER SENLFEFE 1
13 1123608 |[SELF-LOCKING NUT M6 SS AN AR EE M6 4
14 1421618 |PLAIN WASHER 6x18x1.6 ANV 6X 18X 1.6 6
15 1647320 |PING 3x20 FPERIFERY 320 1
16 8013013 |SLIDER LS R S 1
17 1411030  |PLAIN WASHER 10x30%2.5 AN B 10X 30X 2.5 1
18 8013016 [2" CASTOR 2" JimEe 1
19 1421020 |PLAIN WASHER 10x20x2 AT B 10X 20X 2 1
20 1422026 [SPRING WASHER 10 SS AN A 10 1
21 1031032 |HEX HEAD SCREW M10x32 AN S F S8 ke M10 X 32 1
22 8016010 |WHEEL SHAFT 8" ki 1
23 1411816  |PLAIN WASHER 8x16x1.6 AN HBE 8X 16X 1. 6 2
24 1432821 |SPRING WASHER 8 B 8 2
25 1021820 |HEX HEAD SCREW M8x20,SS AN A SRS M8 X 20 4
26 8115200 [8" WHEEL 8" 2
27 1421828 |PLAIN WASHER 8x28x3 AN 8X 28X 3 2
28 8115203 |WHEEL CAP Wi 2
29 1962025 |HOSE CLAMP W4 16-25mm 1
30 8013004 |DECAL,BALL VALVE BRI 4% 1
31 8013009 |[DECAL,RIGHT TE KA AR 1
32 1021616 |HEX HEAD SCREW M6x16,SS AN A SRS M6 X 16 2
33 1422616 |SPRING WASHER 6 SS AN E 6 2
34 8013002 |BACKET U5 SR S 1
35 1221510 |PH SCREW M5x10,SS AN RS IRET M5X 10 4
36 1421510 |PLAIN WASHER 5%x10x1,SS AN 5X 10X 1 4
37 8113009 |WIRE CLAMP IEY A S 4
38 8114751* |WIRING BOOT T E 4
39 8013008 |DECAL,LEFT TE7KAE 2 WG A% 1

* ONLY FOR 118B

ICE 118B/118C

18



PARTS LIST / {45588

CONTROL BOX ASSEMBLY/ {=HlIfa4E144

CONTROL BOX ASSEMBLY/ 1341552814

I18B

DIA PART DESCRIPTION NO
NO | NUMBER REQ'D

1 8014062 |REAR PANEL P i) 46 J5 AR 1

2 1421512  |PLAIN WASHRE 5x12x1.5 AEEANT- 2B 5X 12X 1.5 9

3 1211516  |PH SCREW M5x16 R IBE] M5 X 16 5

4 1421409  |PLAIN WASHER 4x9x0.8 SEHAEE 4X9X0.8 13

5 8114707 |RELAY 2k H1 2% 1

6 1113305 |SELFLOCKING NUT M3 B FAIEEE M3 8

7 8014061 |SWITCH BRACKET FFoRC 4 1

8 1411309  |PLAIN WASHER 3x9x0.8 SEHEE 3X9X0.8 8

ICE 118B/118C

19



PARTS LIST / E48

DIA PART DESCRIPTION NO
NO | NUMBER REQ'D
9 8014034 |BRCKET R 1
10 1411824  |PLAIN WASHER 8x24x2 SR 8X 24X 2 6
11 1021820 |HEX HEAD BOLT M8x20 ANEHIN i SK B M8 X 20 6
12 8114030 |FIXING BRACKET,CONTROL BOX AR R 1
13 8014066 |BATTERY CHARGER 24V 24V 75 HL 38 1
14 8113104 |HANDLE LT 1
15 6210111  |HOSE CLAMP G 1
16 1221416  |PH SCREW M4x16 SS AEEN B IEET M4 X 16 2
17 8014010 |SQUEEGEE LIFTING HANDLE IKENSETEFA 1
18 8014008 |CONTROL BOX AR 1
19 8014013 |SQUEEGEE LIFTING ROPE Sl E ] 1
20 8114511  |JOINT BEARING SQ6 BRSKEHTHIAK SQ6 1
21 1421618  |PLAIN WASHER 6x18x1.6,SS NEHIFHE 6X18X1.6 4
22 1121605 |HEX NUT M6 AN AIREE M6 2
23 1421828  |PLAIN WASHER 8x28x3 SEHRE 8 X 28X 3 2
24 1021830 |HEX HEAD BOLT M8x30 N SkIERE M8 X 30 2
25 1221512 |PH SCREW M5x12,SS AN R SLIBET M5 X 12 1
26 8114005 |PIPE COUPLING HHck 1
27 8014052 |CHARGER CORD FEHL 1
28 8014038 |GASKET Bk 2 1
29 8014036 |PANEL THIR 1
30 8014044 |PLATE itk 1
31 1221516 |PH SCREW M5x16 SS AN FHSLIBET M5 X 16 2
32 1123608  |SELFLOCKING NUT M6,SS ANE A IBEE M6 1
33 8114703 |OVERLOAD PROTECTOR 35A THARY A 35A 1
34 1421518  |PLAIN WASHER 5x18x2 SR 5X 18X 2 1
35 1021512 |HEX HEAD BOLT M5x12,SS ANEHI /N SKIBHE M5 X 12 1
36 8014012 |BAFFLE I T F49AR 1
37 8014101 |LIFTING ROPE SPACER KEIHARE 1
38 1021630 |HEX HEAD BOLT M5x12,SS AN 7S A KU M6 X 30 1
39 8014045 |TRANSPARENT PLATE A 1
40 8014006 |WATERPROOF SWITCH 250V 16A 7 7K IF 5% 250V, 16A 2
41 8014043 |WIRE BUFFER FEZRR 1
42 8014041 |WIRE CLAMP 2% 1
43 1221616  |PH SCREW M6x16,SS AW R SLIBET M6X 16 1
44 2320403  |STRAIN RELIEF 2 ] e 2k 1
45 8014063 |BATTERY CAPACITY INDICATOR & R R AR 1
46 1221410 |PH SCREW M4x10,SS AEEN TS IEET M4 X 10 15
47 8014067 |PANEL DECAL THTAR 4R 1
48 8014069 |FRONT PANEL 25 1) 46 5T T AR 1
49 8114101  [SHAFT Al 1
50 8014004 |GASKET THIHR 7 7K 1
51 1221412  |PH SCREW M4x12, SS AEEN+ 7B BET MAX 12 4
52 1432411  |SPRING WASHER 4 FAEEE 4 2
53 1411409  |PLAIN WASHER 4x9x0.8 SEHUEE 4X9X0.8 2
54 8014022 |CONTROL TRIGGER P FA 1
55 8014033 |PLATE JERR 1
56 1534608 |SET SCREW M6x8 PO 7S AP R IR ET M6 X8 4
57 8014031 |HEX BUSHING NITEHE 1
58 8014032 |SPRING ROD R 1
59 8014035 |SPRING R Ry 1
60 1211320 |PH SCREW M3x20 R SKIBET M3 X 20 2
61 1434300 |WASHER WITH TOOTH 3 ViR 3 2
62 8114712  |MICROSWITCH ENFF 1
63 1113507  |SELFLOCKING NUT M5 BiFABELE M5 7
64 8014076 |RELAY 24VDC 30A Yk FLBe 24VDC 30A 1
65 1123406 |SELFLOCKING NUT M4, SS AT AR EE M4 2

ICE 118B/118C

20



PARTS LIST / {45588

CONTROL BOX ASSEMBLY/ {=HlIfa4E144

CONTROL BOX ASSEMBLY/ 154552814

118C

DIA PART DESCRIPTION NO
NO | NUMBER REQ'D

1 1421409 |PLAIN WASHER 4x9x0.8 AR B 4X9X0. 8 11

2 1211516 |PH SCREW M5x16 7S IBET M5X 16 4

3 1113305 |SELFLOCKING NUT M3 B PR RE M3 2

4 1021820 |HEX HEAD BOLT M8x20 AN F S IE e M8 X 20 6

5 1411824  |PLAIN WASHER 8x24x2 SFHAPE 8X 24X 2 6

6 1113507 |SELFLOCKING NUT M5 B FABERE M5 4

7 8114030 |FIXING BRACKET,CONTROL BOX 3 1 22 2 S 4 1

8 8113104 |HANDLE BRE A F 1

ICE 118B/118C

21



PARTS LIST / E48

DIA PART DESCRIPTION NO
NO | NUMBER REQ'D
9 6210111 |[HOSE CLAMP R 1
10 1221416 |PH SCREW M4x16 SS ANFW 7R IRET M4 X 16 2
11 8014010 |[SQUEEGEE LIFTING HANDLE IKEHETE T 1
12 8014008 |CONTROL BOX G| 1
13 8014013 |SQUEEGEE LIFTING ROPE A SIE & 1
14 8114511 |[JOINT BEARING SQ6 BRIl SQ6 1
15 1421618 |PLAIN WASHER 6%x18x1.6,SS AR HE 6X18X1.6 4
16 1121605 [HEX NUT M6 AEFN S FIEEE M6 2
17 1421828 |PLAIN WASHER 8x28x3 SEHARE 8 X 28X 3 2
18 1021830 |[HEX HEAD BOLT M8x30 Nk IERE M8 X 30 2
19 1221512 |PH SCREW M5x12 ANFEW A BLIRET M5 X 12 1
20 1221516 |PH SCREW M5x16 SS ANEFAN -7 4 8% M5 X 16 2
21 8014044 |PLATE iR 1
22 8114005 |PIPE COUPLING Bk 1
23 8014037 [PANEL, BOTTOM AR 1
24 8014038 |GASKET I THAR B 7K B 1
25 8014068 |OVERLOAD PROTECTOR 10A I H AR 4 10A 1
26 8014051 |POWER CORD FHL 5 2% 1
27 1221410 |PH SCREW M4x10,SS AN BERIRET MAX 10 15
28 1123608 [SELFLOCKING NUT M6,SS AN AT R R BE M6 1
29 8014012 |BAFFLE IR FE TSR 1
30 1421512 |PLAIN WASHRE 5x12x1.5 ANEHANT- 28 5X 12X 1. 5 8
31 1021512 |HEX HEAD BOLT M5x12,SS AN FSKIEFE M5 X 12 1
32 8014101 [LIFTING ROPE SPACER SRR 1
33 1021630 [HEX HEAD BOLT M6x30,SS AN 7S A S8R M6 X 30 1
34 8014006 |WATERPROOF SWITCH 250V 16A Bl 7K FF 5% 250V, 16A 2
35 8014041 |WIRE CLAMP FiL 2k 1
36 8014043 |WIRE BUFFER FELRAR 1
37 1221614 |PH SCREW M6x14 ANEN A FHKIEET M6 X 14 1
38 1422616 |[SPRING WASHER 6 ANE WA 6 1
39 2320403 |STRAIN RELIEF GREESS 1
40 8014007 [PANEL DECAL THIBRW 4% 1
41 8014005 |FRONT PANEL 325 1) FE HIT THIAR 1
42 8014004 |GASKET THIRR B K 3 1
43 8114101 |SHAFT Hih 1
44 1221412 |PH SCREW M4x12,SS ANEFAN T 5 BBET M4 X 12 2
45 1411409 |PLAIN WASHRE 4x9x0.8 SEHPE 4X9X0. 8 2
46 1432411 |SPRING WASHER 4 AN 4 2
47 8014033 |PLATE JEMR 1
48 8014022 |CONTROL TRIGGER TN 1
49 1534608 |SET SCREW M6x8 7S FA T X e R ET M6 X8 4
50 8014031 [HEX BUSHING AVAELES] 1
51 8014032 |SPRING ROD FER 1
52 8014035 [SPRING i 1
53 1211325 [PH SCREW M3x25 7R IBET M3 X 25 2
54 1411309 |PLAIN WASHER 3x9x0.8 SEHPE 3X9X0. 8 4
55 4010308 |SWITCH DY JEIF < 1
56 8014061 [SWITCH BRACKET TR SR 1
57 8014002 |REAR PANEL 2 1) 4 ) THTAR 1
58 8014034 |BRACKET A 1

ICE 118B/118C

22



PARTS LIST / {4588

BRUSH ASSEMBLY/ Rif24H{4

@@@‘@ @@@@@wm ® ®
Z | g

23

ICE 118B/118C




PARTS LIST / E48

BRUSH ASSEMBLY/ #2814

DIA| PART DESCRIPTION NO
NO INUMBER REQ'D
1 8015088* |MOTOR 24V 550W HLHL 24V 550W 1
8015089 [MOTOR 220V 550W HLHL 220V 550W 1
2 8015020 [|ADJUSTING HANDLE W T 1
3 8015010 |BRUSH HANGER il B R A 1
4 1511065 [HEX SOCKET SCREW M10x65 /N AIZAT M10X 65 1
5 1644220 |PIN 12x20 B 12X20 2
6 8015101 |DECAL iEEINER 1
7 1111008 [HEX NUT M10 W3E N FAIEEE M10 1
8 8015104 |BEARING GEC6C H i ST A GEC6C 1
9 8015105 |[BEARING HOUSING I R 1
10 1439005 |[DETENT RING 5 FF 418 5 1
11 8015087 [|ASSAMBLY BOARD HL L FEAR 1
12 8015050 |BRUSH PLUNGER il 353 e A 1
13 1123810 |SELFLOCKING NUT M8,SS ANEEN T FABERE M8 1
14 1421816 |PLAIN WASHER 8x16x1.6,SS AT 8X 16X 1.6 3
15 | 8115404 |SPACER A 12. 7X8.2X 12.7 1
16 | 8116009 |BUMPING WHEEL Bl e 1
17 8111023 [WARNING DECAL AR 1
18 1221512 |PH SCREW M5x12 ANFN TR LIRET M5 X 12 2
19 1421510 |PLAIN WASHER 5x10x1,SS AT 5X 10X 1 2
20 8116002 |[WASHER L e 2 1
21 8116003 |[SPRING CLAMP il 2 B e 1
22 | 8116008 |BRUSH HUB SENLAL 1
23A | 9050018 |BRUSH 18" 18 I} fl 4% 1
24 1421828 |PLAIN WASHER 8x28x3 ANEEHNT- A FE 8 X 28X 3 1
25 | 8015090 [SPLASH GUARD PRI 1
26 1422821 |SPRING WASHER 8 AN 8 1
27 1023810 |HEX HEAD BOLT 5/16x1",SS AEFAR N L2k 5/16X17 1
28 | 1021835 |HEX HEAD BOLT M8x35,SS AEEIN 7S f Sk IBE M8 X 35 1
29 1111215 |HEX NUT M16 W N FIERE M16 1
30 | 8015108 |SUPPORTER SRR 1
31 1011016 [HEX BOLT M6x16 ANFELIERE M10X 16 1
32 1411020 [PLAIN WASHER 10x20x2 PHAEE 10X 20X 2 4
33 1011625 |HEX HEAD BOLT M6x25 NFELIRRE M6 X 25 4
34 1421618 |PLAIN WASHER 6x18x1.6,SS AN 6X18X 1.6 8
35 1221510 |SH SCREW M5x10 AN+ 7 AL LIZET M5X 10 1
36 1212410 [|SH SCREW M4x10 T FUTSKIBEET MAX 10 2
37 | 8015060 |WATER INLET HEKE 1
38 | 8015041 |[MOTOR BRACKET HIPLSZEERR 1
39 | 8015005 |BRUSH COVER Jil) A B 1
40 1222510 [SH SCREW M5x10 ANEW A FUTELIBET M5X 10 2
41 1421518 |PLAIN WASHER 5x18x2,SS ANEFANT- 4B 5X 18X 2 4
42 1422513 |SPRING WASHER 5 AN 5 5
43 1221515 |PH SCREW M5x15 AFN 7 AL LIZET M5 X 15 3
44 1221616 |PH SCREW M6x16 AFN -7 LIZET M6 X 16 8
ICE 118B/I18C 24




PARTS LIST / E48

BRUSH ASSEMBLY/ mll&Z24B{4

DIA| PART DESCRIPTION NO
NO [NUMBER REQ'D
45 | 8015103 |VALVE BRACKET UK 1 57 28 1
46 | 1221410 |PH SCREW M4x10,SS AEFN TR SLIRET M4 X 10 2
47 | 1321213 |AUTO TAPPING SCREW ST4.2x13 54tk F BIE4] ST4. 2X 13 2
48 1646240 |COTTER PIN 2x40 SRIFO4S 2X40 2
49 | 8015116 |NYLON WASHER 12.5x20x1.5 JE WHPE 12.5X20%X 1.5 4
50 | 8015001 |BRACKET i) 5 e 2 7 24 1
51 1123608 [SELFLOCKING NUT M6,SS AEENBIAIELE M6 4
52 1511040 |HEX SOCKET SCREW M10x40 Py /NHIB4T M10X 40 2
53 | 8015007 |BUSHING Rl 2R E 3
54 1113012 |SELFLOCKING NUT M10 Bifa iR BE M10 1
55 | 8015115 |NYLON WASHER 10.5x30x2.5 Je WEPE 10.5X 30X 2.5 2
56 8015121 |SPACER 13x10.5%5.5 FEE 13X10.5X5.5 1
57 | 8015002 |BRACKET Jied ST 4R 1
58 | 8116004 [DETENT RING 4] 1
50 | 1656432 |KEY 6.35x32 SEHE 6. 35X 32 1
60 | 8015003 |SPACER 25.5x19.5x5 & 25.5X19.5X5 1
61 8115004 |[SPRING P 1
23A
DIA| PART DESCRIPTION NO
NO (NUMBER REQ'D
1 9050018 |BRUSH 18" 18 I Il £ 1
2 9040017 |PAD DRIVER 17" 17 IN £ 1
3 9000001 [BIG MOUTH o 5E o7 A 1

* ONLY FOR 118B

ICE 118B/118C

25



PARTS LIST / 458

SQUEEGEE HOLDER ASSEMBLY/ 7KEIFE22A

ICE 118B/I18C 26



PARTS LIST / E48

SQUEEGEE HOLDER ASSEMBLY/ 7KEIFE284R 4

DIA| PART DESCRIPTION NO
NO [INUMBER REQ'D
1 8017003 [SPRING S Eiih 1
2 1411816 [PLAIN WASHER 8x16x1.6 T-HPE 8X 16X 1.6 3
3 1432821 |[SPRING WASHER 8 B 8 3
4 | 1021820 |[HEXHEAD BOLT M8x20,SS AHN A KIRHE M8 X 20 3
5 1021230 |HEX HEAD BOLT M12x30,SS ANFAN A Sk IEHE M12X 30 2
6 8015117 [NYLON WASHER 12.5x32x1.5 JEJu e 12.5X 32X 1.5 4
7 8115001 |SQUEEGEE SUPPORT IKEIFESE 1
8 1123115 |SELFLOCKING NUTS M12 ANFWGTRARELE M12 2
9 8017010 |SQUEEGEE BRACKET YISIEESTIP S 1
10 | 8117006 |CUSHION iign! 2
11 8115005 |SPACER 16x12x6.5 B 16X12X6.5 2
12 | 8017002 [SPRING S Eiih 1
13 | 1644248 [PIN 12x48 By 1248 1
14 | 1645324 |COTTERPIN T4 3. 2% 24 3
15 | 8017024 [SUPPORTING PIPE SCHEE 1
16 | 8017020 [SQUEEGEE HOLDER 7K ] 7 48 1
17 | 1221550 |PH SCREW M5x50 TR IBET M550 1
18 | 8017005 [BUSHING e 1
19 | 1123507 [SELF-LOCKING NUT M5 ANFWGTRAELE M5 1

ICE 118B/118C

27



PARTS LIST / &5

SOLUTION SYSTEM ASSEMBLY/ i57k R 5 A4

|

il

L

5,

1" I }

SOLUTION SYSTEM ASSEMBLY/ &K & F 84

DIA| PART DESCRIPTION NO
NO INUMBER REQ'D

1 1962016 [HOSE CLAMP M5 10—16mm 2
2 8018004 [HOSE TEKE 1
3 8018007* |SOLENOID VALVE, 24V UK BRG] , 24V 1

8018001 [SOLENOID VALVE, 220V UK BLRENE , 220V 1
4 8018003 [HOSE THKE 1
5 8119006 [HOSE CLAMP K (/) 4
6 8119100 |WATER FILTER B KT e A 1
7 8018002 |[HOSE THKE 1
8 8013007 [JOINT Bk 1
9 8018006 |[BALL VALVE TR BR IR 1
10 8013006 [90° JOINT 90 ¥k 1
11 8119101 [FILTER BODY RS UL 1
12 1622765 |O RING 0 P 1
13 8119103 [FILTER SCREEN i E 1
14 8119102 [FILTER COVER RS 1
15 1421409 |PLAIN WASHER 4x9x0.8,SS ANEHNT-HE 4X9X0. 8 2
16 1221412 |PH SCREW M4x12, SS AW REKIEE] MAX 12 2

* FOR I118B

ICE 118B/118C

28



PARTS LIST / {4588

@
@
®
®
®
(®
@
(®)

SQUEEGEE ASSEMBLY/ 7K&I<B {4

ICE 118B/118C

29



PARTS LIST / E48

SQUEEGEE ASSEMBLY/ 7KEI4B1{4

DIA PART NO
DESCRIPTION
NO | NUMBER REQ'D

1 8116009 [BUMPING WHEEL i fi e 2
2 8115404 |SPACER e 12.7X8.2X12.7 2
3 1021616 |HEX HEAD BOLT M6x16,SS ANEBAN S F Sk M6 X 16 2
4 1421618 |PLAIN WASHER 6x18%1.6,SS AN 28 6X 18X 1. 6 2
5 1111008 |HEX NUT M10 W 3E N IR EE M10 2
6 8118400 [2" CASTER 27 ke 2
7 8118004 |SQUEEGEE BRACKET K 22 1
8 8118003 [HANDLE EREF 4
9 8118300 |BRACKET,RIGHT A SR 1
10 1021835 |HEX HEAD BOLT M8x35,SS ANEEAN7S A S8 M8 X 35 2
11 1121807 |HEX NUT M8,SS ANEI N IR EE M8 4
12 1021860 [HEX HEAD BOLT M8x60 ANEFAN S F Sk RS M8 X 60 4
13 8118600 |CLAMP ASSEMBLY St ikas 1
14 1123507 |[SELFLOCKING NUT M5 ANFANGT IR EE M5 1
15 1221570 |PH SCREW M5x70 AN B S8 E] M5 X 70 1
16 8118610 |CLAMP ASSEMBLY JH IS A 1

8118022 |REAR SQUEEGEE ERES 1
17 8118002 |REAR SQUEEGEE, PU (OPTIONAL)  PU J5#I% (2R 1

8118012 |REAR SQUEEGEE, CR (OPTIONAL) S T JE#HI% (%R 1

8118021 |FRONT SQUEEGEE, LINATEX LINATEX Hij 4% 1
18 8118001 [FRONT SQUEEGEE, PU (OPTIONAL) PU ®i#I% (i%&f) 1

8118011 |FRONT SQUEEGEE, CR (OPTIONAL) & T #RHiHI% (ki) 1
19 8118005 |SQUEEGEE HOLDER TR DR FF SR 1
20 8118200 [BRACKET,LEFT TSR 1
21 1421816  |PLAIN WASHER 8x16x1.6,SS AT 8X 16X 1.6 4
22 1123810 |SELFLOCKING NUT M8 AN AR EE M8 2

ICE 118B/118C

30



WEAR & TEAR PARTS LIST / ZiR{45R

WEAR & TEAR PARTS LIST / ZiR(45

PART NO. DESCRIPTION QTY.
8115200 8 INCH WHEEL 8" #¢ 2
8116009 BUMPING WHEEL hIEE e 3
8118022 REAR SQUEEGEE IERES 1
8118021 FRONT SQUEEGEE R 2% 1
9040017 PAD HOLDER 17” 177 % B 1
9050018 BRUSH 18” 18” il % 1

ICE 118B/118C

31



{sEFIFAf

Z £ M b

‘l EE : TIREMERSNER , S1FH
EFIERBEIREF.

AP ERNE g, JFRT A,
FHHERERI PR o

Hpefs

FREREAREAINE. EFASELATREM
BhtEnE.

1, UTFERTEDRENES :

- RZBT I B N BEA%

- RN I B AR ERAE T
- FES IR 3 T o

- WA AR AL R P o T AN E A
- JUMENE.

2, #FEFMN=ERD :

- WIRETE 7 E TEIER .
3, (EAZHIEEA :

- FERHBANST ¥ B b T I 175 (I #R A
- TR TR TR,

- PLESPR B AR R R, 18RS
- D170k LEAENLAS b ePaa b sL

- ANEAER 3 BRI R EAEL.

4 , BFLEESINERZAE

- REFLES 1 O TR .
- KM HLJR .

iEMF I118B

5, HEH=E2ZR0 :

- FAF AN D AR T

- AR R R

- fERS T AU B

- YEAEHLER AT S W FE R

- AbFE BB R Z I, T BT T
- R IR R T X
-g%%@%ﬁoﬁﬁﬁﬁﬁm%ﬁﬁﬁi

A Z5 . BiREMESS | URaS
ERRANIRIE | SiEE KA REUKIE.
JERUEIFE B RERIERISRINEHE.

A 5 : BRI SERRTIRIE |
IR ERZ R,

s DI A Rk G R R,

A%‘%:

ICE 118B/118C

32



{SEFIFAR

= 2 M Bh JEFRF 118C

‘l {EERA RIS FAFNIEHE(EFA !
Pl st !

DYk WL DR R i 51 A e rR S RS, AL YR 2 Skt A — St B, AR 0

NG EBR I

A AU AT 5E 220 (R FiL BRI 2 M0 3K [ it o 25 S —
Gi. HEEMRUT I E. AN e B A A A e
FIPE AT, 3 LS P i i 22 %ﬁ@ o

Prang Urls_%; I\_unu '

ARPAER L A&, FFBRT P AT 55 s FHHER BO B, A8 N Bl it . PR

IR LU 22 2 1B 1 it
1o PUREDL F A ERAEANL:

— KA BTN FNEUAGAE B BE A% — RAT-GH DR S A0 R T
- EG R G 1B T - HE YR LR B SR

— NLERATAE ) SN E S 41 ~ JE AN

— fE/KH; — R REK 2R

2. BRAENLERAT: S OIIRIT A LR EIME IR
3. i LA

~ R 2 - AR R AL
- IR TR — A R R
— IR TR R T B R A

= NESL ARG HLEAE AT 2 575 AR S DL
4y BEITHLAS BT YRS AT 55 U LIRS YR Sk s

5. HHATHEY BT
- MR RSk — 5 ) g T B RT FCA

fEAEIS 1y SRR VISR 20 BUREHBERIEL; 3. BT TR T

A ATFHIEEZERENEK  —EMNSHBEAHER D LER. EREFURZHE

EIRIT A R EFIRSHCRTH.

A AR RS SEUIRIEERX | FEESREERATTR M e X .

ICE 118B/118C

33



OPERATOR MANUAL

A E
R

1. 3% B8 2. il 3. Vg KA
4. V5K %6 5. /KA 6. 8" #
7. 7K 8. = Hil4H 9. F& | F4
10. T 11. J5 /KL JE#s 12. BR1®
13. /KEI R T TFAH 14, HYRZEHH 15. % / & RIS 2
16. il &AL 2 17. 7RSI 18. B F
19. B E 20. il B HHLIT IR 21. W IR LR
22*, B B N A 23, L E AR A 24*, FEHL AR H YR LR
24** HLJRZ 25, T 26. YT TFN

N\
/ & >
~ \ )
r
fia
® —
==a

24% 4%+

18 19 12
25\
——— 26

10 T2 6 11
* : (ERF 118B **: (UEMTF 118C
ICE 118B/118C 34




{EFFA

=S =%
=SiFe :

FEATE A E R, WA IR, ELA G g, e lisE T E N L, A
SNSRI . AR NS H W Y-
PLEs: KB RIS/ BHRE, FErL.

MR EFRIFERINE !

1) LA A

2) f & H R s Ay AR E b R R 7l . (LI TS )

3) A KE R AL / B EEE T DL IR R 205

4) HLE B AT EEE L AT LB M 8T (100 SRS, TN EHREAAE T ol EARERL 88 inid, 800 £ g
FEAE T Al LA -

5) i€ TAE ML AT DASCHENL SR RO &, 53 A AR EE A Re I AL 25 e AR 52 IR PR (2%)

LRRIGEETEE :

1) KEEHLAR

2) fEHLES A, KRR e e R e AL AL RIS AL, B RIAL /BT R A BIIREN A b, W e
il 25 BT R 1 ) 3 AN e LR EL i N B SRS AL A 3 AR

* Y SR AR R 1 SR A I RO R 2 A B R L

3) % Nl AL FAkEZE, XFER AR IRERE B S, ARG H 55— R F IR 65 o 5% ol Hs B 3
(AR eI EE S OE S o S e N A= X W L W I =k A=

ghiE: R IE 2 MLE (KT T (26) BUATELET T ).
REE 1 Blas T B Je ke, (1 2Rl A / BHJss
A 2: T IR H B AIE f

TEIKE

1) PPk ERIPIANEA (18) » AR R ZKEIZRE A K FIFEEL S SR S - ORE] R 7 N
PLERHITT D o
2) ITEMANEH (18) .

iR KFEIENFK :

1) KRS FHLER G, SR KL MR SL A R oK

2) AEIRKRAE (5) K . (WA —REE, —imEE Bk b, —imili AFERSLE, JKIEAZE
ik 50° C) , AL THlds /5 E AL KEME (19) A ZIEE, 7T AT BRI KA B 7KAL .
AL AT RE L, AT AETR KA T NG & i v 77 o

IBARBSMNYIRENFKE | BAXEGERSRIRIFEAR | REEEREE
MiEERtFER. JUSSENESHRESEHIRRIGISENFRIEER.

ICE 118B/118C 35



{EFFA

h =8 & (F
[\ FROSERRTERT SRS  SUBERERFE.

D) [T REFARTH P (13), ZAEREI AL’ s 2 s b

2) ACRIFRALIFR (20) #T2] “IF Cond 7 HIHIHE.

3) LWAEAHITR QD T2 “JF (ond) 7 [MALE.

4) ;iﬁﬁil‘ﬂﬂ (12) HIFA e 2R ELALE el LT IHRK, ([HREFEEH T (9) #ehft)s, KA it

5) EITURUEML, RAENLASERAE T IR RN S G R s 0 (9), AfEHl it s, Bl / &
JERE 2 IT AR IeRe , s K R R i

7) [FATHESILES, Hlas T aRVEE.

A RIF / STEETERESERT , AEULNB—BEERER S , BNEURSIRITHER.

8) T LU 45 BR IR R B 7 1 (K
MazRELIER
1) G EATIFI KA (3) B 15K B AR LI, WA R A, 7655 ACH B A
.
A\ ETELEREATRRG  SURTRSRRRAREN  ERGTE
ENBKBENEEE.
2) R IR MR TOK BT, 30T DLATIREBL RS ACH BT T %K

UAROKFIFE I B 7 2680 15 1F TALE:, RoKEI MM EARER, B AR K 5% 1) 2 3
EEIv R

A AEREEEERFEEEAKEFRNEREE LNER | BAXEFTRSHGEF

iE.
UK LK 525 K T SRR R I, RS R b, ke LS
ey TUSH
HE F 7K #8

D) CREFIER AR ATE] “R 7 A E.
2) PREKF AN, JEHLaSHERITEE HER X

A BRRMITESRE  NEFKEHEENERRE  BRZHFSKEHRRTRE.

MRBKEEERERRE  iIRBHTFISKE | BRHEKEITERSHAFIKBEINK
A%EE | MR TIEERIAIR IR,

ICE 118B/118C 36



{EFFA

HETF57K%8

1) s KB MR TR, BT K HECE e R b, S 1 Sk, FRUEHERGS /K .

9) AR S 5 K R A B B, AT LA MR K R s KA, R B R B K N BBk
S A LT

A MRBERMEEFIGS BERISSKESAE FESKEULNETE A28RK.

HEF Rk
A IRk TERE | SRZHFT Bk EEBEN.

1) M BRI E L ERCNEAKEWRE (ATHLEEES ), wial AHERC T, Al BUREHR R O
JKAR B ML

2) BRIAE S K Ja AL e, R T AR 1E 7KAR BLTE V5770 1 HERR NS ZE /KA

3) JEAKMMPL TR, ERRKENERARERCL L, EEEE T A B kN

JEHT o
4) Fr MK eSS (D Wi Al e HaKRE ISR EL pEpE T2, i,
W T LR

5) 47 BIF/KAJERS (11 W1, ZBEm A aE O 12 el A I o3 1 L it s e ) 7

//////////ﬁﬁw

0 JE B

kAt
FEith7Ers ({NEMRTF I18B)
U 3 70 v 3 R S i 85 i, RTS8 I 5 e

A ZBE  KREKRIERIE. BRNNRSEMNEES | ISR XEHFFHUKIE. WMRE
APt , TREEFRISEEEHE.

ES - AT BUE IR & LT SR 78 B
- H3hWrE
- WEA e
-y HR 8-15 2,
- Lk 24 4R

ICE 118B/118C 37



{EFIFA

& L R R A ]
AT H S HERL.
S, ST K AR R
T, HRITK: 20% W&, N ZE
FEHL.
ZLIT TN MR & it TR TR

TR . BHAW RS SO 4 .
EEARSE A PR VSN E R
U7 W2 BT JIT2 ®IT 1

1) K ML E T R A7 5E AL

2) KIAHLAS H IR

3) NS RNEE AT, 7 AT R A TR D

4) K 70 FEL 28 ) IR 2R A8 N B M R4 ) e YR R L

5) FRHBSEHBITMA T, SHMMEWG, ZRHRsSETIxMA.
6) FEHLEE N G, PRI A I H IR Ak

&iE : ANE IS 7R 4T 7T LA 278 RS T -
- TR FURIEW
- ST INER: FEHLSE L 80%
- SRJTH ST FERLSEI, & HLI AT DU
- BTN KR BOH R I BR AN IR

“E 3P 0 (R 55

g
R

: ERMEERT , SIRANER CEXHAXEF S EBithaI%ER.

A
A

BHYRSHES

D BURRIEL /41, HEER TRFERE.

2) @Eﬁgﬁm%ﬂ%m%,%%m%¥@oﬁﬁﬁ*%£%§ﬁﬁﬁ%%%,m%ﬁﬁg,%@
XL

3) PRAEKEIAME, H— SRS . AN E K S AL TR AR .

4) BURFERIER, HHE KA AT

5) A& LN AT TS i AR RIS LA, AN EHIK BRSNS SR, XA AT BE 245 8 FE LA R %

6) BEATLEORTRT, AR EMHLES EZETTRAE, AR i AR R LE R B A K HE U

) REFKIAGREE, WA, TE R e .

g
I

: HEERENRHHER OEHTHIS. REBINRIYHEISERIERA.

ICE 118B/118C 38



{EFFA

BRHIPSERS :

1)
2)
3)
4)
5)
6)

AL B FELHL TOU 0 75 V5 3 DAYy LR e

L2 EE R AR B R T

RS KA o T 2%, SR B TE e
FHARF 52 (T I v A PR 2B e S (S AT i
A LE IR BREEE TR .
AR AR A T IRK

FHEIR SRT

1)
2)

LN LT 4ES DR TR, THIC R Y ICE 247 .
PLERRFIZAT 250 /N, Al AL B A 2R LR, Bl B B HE T 10mm IS, D6 250 BE 4538 i o

SHBEIPSERSE ((NERATI18B)

A ZE  KRKIRIERIE. BURSEMLSS | iSnEXEHFMEUKIE. MRER

ERUEPEM , TEREFRFEEEHE.

A T : RFSHBE , BREGIPFEE | SRR SHEIRE Y REM.

IS - PEFNFFRIFAMELE | MESHEBRELTFERIRE , VESHBKEEL
FHEIRES.

1)
2)
3)
4)

TR AT o R e H T R D BREAT DR TR

& AL T AN AR R B v, T AR N TR ATV B Tt e (E AN 1L IR RGEE N FL TS PAY
FIHEAT /N D5 T )55k & FL T R LB 332 2 B 70 3R AT H23K

A E R BB, S TR A . b BEINHE

ez

1)
2)
3)
4)
5)

6)
7)

HLES LI ELSIAFTT = A

LA 6 Z0AF FBAE T ) [X 3o

WS AF AT AU BT AL / B2

HLESAF BT AU K LA

U SRAF TR &5 1) X IR P 2R 0K R, T ORAF BT HE T L AT K i ds) AR
PRIRIE I3 E AR AR R IBZ 51

AR KA IR, PREFS KR S OT, XFENLES A BUR 4 A2 kR

HETIHE KA A RIK

ICE 118B/118C 39



{EFFA

el BB B = HE R

L= [REIS BRINE
REE NIRRT [CEAERER ICE AEE
e S S T b2 [CE (20575
IR 2 ICE 25575
e PSRRI SEAERER ICE BBH
= > 5= [RAOREBHURIR Bt Z ICE 24457
IR 2 ICE 25575
NN B2 ICE 25575
PRERREN o kR 2 [CE 20575
ARG EREAE | [RENATER |, RERA,
KT T BN LR R =2
KB ECER EREKE R
KB REENER ey o
KRR o Dol IS
NRE B REKE  WEEE , B AE.
ok MaEE S B LA TS B L
. RN | (EREA
RIIARECAAR = A TAELERGRLT.,
S NEE SRR R S AR DT
SIKEETSIKE HE57K%E
o< °
Ty N R RER B
AP, RS
ST BT
ST e E A

* (WEMTF 118B

ICE 118B/118C

40



OPERATOR MANUAL

WIRING DIAGRAM / EBEEE]

118B

®
14 AWG 18 AWG 12 AWG
BRN RED RED
—<
CHR BRO 35A
< 18 AWG SW1 SwW o
BRN
— oo L
18 AWG
BAT % / o YEW | oEs1 /Q ES2
p— SW2 ?
\ 18 AWG
(I(C ‘ GRN ReD
C ZZAQI:I_ﬁ
ES2 ES1 EW
14 AWG BCI N N @D @9
BLU
22 AWG 18 AWG 18 AWG 18 AWG 12 AWG
BLK BLK
° BLK o . BLK __ BLK
BAT: 2-12V battery 2-12V ¥ B BLK: Black &
CHR: On board charger R BLU: Blue i)
SW: Control handle switch T * BRN: Brown #&
SW1: Brush motor switch Rl £ B HLFF % GRN: Green #%#
SW2: Vacuum motor switch VO E NP RED: Red pan)
ES1: Brush motor solenoid switch £ =& 4L = 8% FF < WHT: White B&
ES2: Vacuum motor relay B R AL E YEW: Yellow #&
BCl: Battery capacity indicator — ® A EHFHE
BR: Circuit breaker TREFHE
EW: Solution solenoid valve A B IR
M1: Brush motor il £ e AL
M2: Vacuum motor BT AL

14 AWG
RED

14 AWG
BLK

ICE 118B/118C

41



OPERATOR MANUAL

WIRING DIAGRAM / EHIRE

118C

Wiring Diagram

Brush Switch Switch,Lever

Brown

Blue Wd

Brown Brown Brown Brown
A o) y A AV
Overload Protector
Blue .\\ Blue .\\ Blue RN
— Q2

, \ Green/Yellow

Green/Yellow / \

N\
Y

Oﬂmm=\<m__0<7-

IRY
220V
50Hz
Single
Phase
Power

Supply

\

Green/Yellow

N <
Vacuum Switch <>
Brown H \ / Brown ,

Blue -~ / \w_cm

e v <

\ Vacuum
/ Motor

Solution Solenoid

Blue \ Brush Motor

42

ICE 118B/118C



